
SO LONG AS CEDE & CO. IS THE REGISTERED OWNER OF THE BONDS, AS NOMINEE FOR DTC,
REFERENCE HEREIN TO THE BONDHOLDERS OR REGISTERED OWNERS OF THE BONDS MEANS CEDE
& CO. AND NOT THE BENEFICIAL OWNERS OF THE BONDS.

DTC is to receive payments from the Paying Agent/Registrar to be remitted to the DTC Participants for subsequent
disbursement to the Beneficial Owners. The ownership interest of each Beneficial Owner in the Bonds is to be recorded
on the records of the DTC Participants, whose ownership interests are to be recorded on a computerized book-entry system
operated by DTC.

When reference is made to any action that is required or permitted to be taken by the Beneficial Owner, such reference
[...]
(January 1986 dollars). This minimum is required to be adjusted annually in accordance with the adjustment factor formula

set forth in the regulations. The report provided by the City of Austin as well as the other STP Participants, based

reasonable assurance on the minimum amount (January 1986 dollars) as adjusted by the adjustment factor formula set forth

in the regulations. The City of Austin has established an external irrevocable trust for decommissioning with Bank One
Texas, N.A. The City of Austin has been collecting for decommissioning through its rates since Fiscal Year 1989. The
decommissioning account balance at September 30, 1992 was $10,973,421. For Fiscal Year 1993, the City of Austin is

collecting $2,658,000 for decommissioning expense.

A-16

P-NA01028
480



THE WATERWORKS AND SEWER SYSTEM

Management

Length of
Service

Name Title With City
Randy J. Goss Director, Water and Wastewater Utility 4 Years
Maria Alicia Garcia Chief Financial Officer +
Chris Lippe Assistant Director, Engineering 10 Years
Cathy Harrington Assistant Director, Administration and Planning 13 Years
William Rhodes Assistant Director, Operations 4 Years
Mitt Tidwell Deputy Assistant Director, Field Operations 3 Years
Alex N. Duderstadt Deputy Assistant Director, Water and Wastewater Treatment 26 Years

* Ms. Garcia will assume the Chief Financial Officer's position on February 7, 1994.

WATER SYSTEl^ii

Service Area

The City supplies treated water to residential and commercial customers within the corporate limits of the City and to a
portion of Travis and Williamson Counties. The presently defined service area totals approximately 488 square miles. The
City also has contracted to supply treated water on a wholesale basis to seventeen municipal utility districts (MUDs), two
water control and improvement districts, six water supply corporations, three private utilities, the City of Rollingwood and
the City of Sunset Valley. With respect to one of the City's obligations under the water district contracts, the City is
responsible for meter reading, billing and collection functions and is paid a specific charge per customer per month.

The City has previously acquired the systems and assets of ten water control and improvement districts. The City has paid
off and canceled the bonded indebtedness of eight of these districts and is presently paying, from surplus revenues of the
Water and Wastewater Utility, the unpaid bonded indebtedness of the other two districts. The Texas Natural Resource
Conservation Commission (TNRCC), formerly the Texas Water Commission (TWC), is empowered to grant the City a
certificate of convenience and necessity to provide water and sewer service to retail customers outside the City's boundaries.
The City is not required to obtain such a certificate.

Facilities

In 1888, City leaders campaigned successfully for the first Austin Dam across the Colorado River, which was completed
early in 1893. In 1934, a$4,500,000 loan and grant was obtained from the Public Works Administration to complete the
Buchanan Dam. The Lower Colorado River Authority ("LCRA") finished the dam which is 150 feet high, 11,200 feet long,
and the lake it forms is thirty-two miles long and two miles wide, covering 23,000 surface acres.

Since that time, a stairway of lakes has been created by the building of five additional dams, giving the area 150 miles of
lakes. The Tom Miller Dam is within the City limits, and forms Lake Austin, which covers 3,000 surface acres; Mansfield
Dam, the fifth largest masonry dam in the world, impounds Lake Travis, which covers 42,000 acres; Marble Falls Dam
creates Lake Marble Falls which spreads over 900 acres; Lake Lyndon B. Johnson, held by Alvin Wirtz Dam, has an area
of 6,300 acres; and Roy Inks Dam forms Lake Inks with a surface of 900 acres. The City owns Tom Miller Dam and has
leased it to LCRA through December 31, 2020. The other dams are owned by LCRA.

The combined storage capacity of the six lakes is around 3,300,000 acre-feet of water, or more than a trillion gallons.
Approximately 800,000 acre feet of this is reserved for flood control. Of the six dams on the Colorado River, two form

A-17

P-NA01029
481



major impounding reservoirs for the control of flood water; however, Mansfield Dam is the only designated flood control

structure.

The City has also constructed Longhorn Dam on the Colorado River just downstream of Lake Austin. Town Lake, which
has a capacity of approximately 3,500 acre-feet, is created by Longhorn Dam. The City further constructed Decker Dam
on Decker Creek, a tributary of the Colorado River that joins the river downstream of Longhorn Dam. Decker Dam
creates Lake Walter E. Long, which has a capacity of approximately 34,000 acre-feet.

United States Geological Survey records at Austin gauging station No. 08158000 show the following flows for the water

year (October 1 through September 30).

1972 - 1,128,000 Acre Feet
1973 - 896,400 Acre Feet
1974 - 1,463,000 Acre Feet
1975 - 3,039,000 Acre Feet
1976 • 992,600 Acre Feet
1977 - 1,956,000 Acre Feet
1978 - 885,100 Acre Feet

1979 - 867,200 Acre Feet
1980 - 803,500 Acre Feet
1981 - 1,626,000 Acre Feet
1982 - 1,356,000 Acre Feet
1983 - 587,000 Acre Feet
1984 - 764,900 Acre Feet
1985 - 751,100 Acre Feet

1986 - 886,500 Acre Feet
1987 - 3,399,000 Acre Feet
1988 - 834,500 Acre Feet
1989 - 677,900 Acre Feet
1990 - 692,300 Acre Feet
1991 - 829,700 Acre Feet
1992 - 5,419,000 Acre Feet

Using the twenty-one years from 1972-1992, the average flow was 1,421,652 acre feet per year. Using the lowest year, 1983,
the flow was 587,800 acre feet, or 192 billion gallons, which is over 5 times the amount of water used by the City for the

fiscal year ended September 30, 1992.

Water Rights. The City holds independent rights to impound, divert and use the waters of the Colorado River and its
tributaries, and additional rights to such water pursuant to agreements with LCRA.

The City's independent water rights have been adjudicated before the Texas Water Commission in accordance with the

Texas Water Right Adjudication Act, Texas Water Code Section 11.301 et seq. The City's rights, as determined by the

Water Commission, are set forth in the Final Determination of all claims of Water Rights in the Lower Colorado River

Segment of the Colorado River Basin issued by the Texas Water Commission on July 29, 1985. Both the City and LCRA

appealed the Final Determination, seeking additional rights and contesting the rights awarded to each other, in a

proceeding styled In Re: The Exceptions of the Lower Colorado River Authority and the City of Austin to the Adjudication

of Water Rights in the Lower Colorado River Segment of the Colorado River Basin, Cause No. 115,414-A-1 in the District

Court of Bell County, Texas, 264th Judicial District ("Cause No. 115,414-A-1").

The City and LCRA entered into a Comprehensive Water Settlement Agreement (the "Settlement Agreement") on
December 10, 1987. The settlement generally improves the independent water rights of both the City and LCRA. Such
rights include: the rights to maintain Tom Miller Dam and Lake Austin, Longhorn Dam and Town Lake, and Decker Dam
and Lake Walter E. Long; the right to divert and use 271,403 acre-feet of water per year from Lake Austin and Town Lake
for municipal purposes; the right to divert and circulate an unlimited amount of water per year from Town Lake for
industrial purposes, so, as to consumptively use not to exceed 24,000 acre-feet per year; the right to divert and circulate
water from Lake Walter E. Long for industrial purposes, so as to consumptively use not to exceed 16,156 acre-feet per year;
and the right to divert and use water through Tom Miller Dam for the generation of hydroelectric power. LCRA's
independent water rights as determined by the Water Commission, including rights to maintain Lakes Travis and Buchanan

and to divert and use water from such lakes. Pursuant to the Settlement Agreement and the final judgment in Cause No.
151,414-A-1, certain other pending water-related disputes between the City and LCRA were settled. LCRA was granted
an option to acquire up to a 50% undivided interest in the City's proposed Water Treatment Plant No. 4 (discussed below).
The District Court issued a final judgment consistent with the Settlement Agreement. Certificates of Adjudication have

been issued by the Texas Water Commission.

Pursuant to previous agreements between the City and LCRA, LCRA has agreed to supply the City additional water from

storage in Lakes Travis and Buchanan. The City also has leased Tom Miller Dam, and the City's right to divert and use

water for the generation of hydroelectric power through Tom Miller Dam, to LCRA. The Settlement Agreement provided

for the City to receive water from Lake Travis for the proposed Water Treatment Plant No. 4, and for additional water
for municipal and other purposes of use downstream of Lake Travis.

A- 18

P-NA01030
482



Water Treatment Plants

The City's Water and Wastewater Utility has three water treatment plants (Green, Davis and Ullrich) which have a rated
capacity of 225 million gallons per day ("mgd"). The water treatment plants have a combined clear well storage capacity
of 38.8 million gallons on site. The City's Water and Wastewater Utility includes a water distribution system having over
3,000 miles of water mains of varying diameters, distribution storage facilities with an effective storage capacity of 113
million gallons, 18,000 fire hydrants and twenty-four booster pump stations.

The City receives its water supply from the Colorado River through the three water treatment plants. The Green Plant
takes water from Town Lake, which is located near the downtown area of the City. The Davis Plant and the Ullrich Plant
both take water from Lake Austin.

The Green Plant is located east of Shoal Creek near its junction with the Colorado River and has a rated capacity of 45
mgd. An intake station on the river contains four traveling water screens and four raw water pumps. The Green Plant
was constructed in 1924 and expanded in 1935, 1938, 1949 and 1985. An extensive modernization was completed in 1985,
restoring this plant to a status comparable to the other two plants. The firm pumping capacity (i.e., with one of the largest
pumps out of service) is 45 mgd. Water is pumped through a forty-two inch line to the chemical feed building, where it
is split into two parallel treatment units.

The Davis Plant, located at Mount Bonnell Road and West 35th Street, has a rated capacity of 120 mgd. The plant is of
conventional design, with rapid mix basins, flocculation basins, sedimentation basins, gravity filters, clearwell storage, and
raw water and finished water pumping stations. The plant was constructed in 1954 and expanded in 1963, 1975 and 1986.

The Ullrich Plant, located on a site south of Red Bud Trail and Forest View Drive, has a rated capacity of 60 mgd. The
existing plant facilities consist of an intake and raw water pumping station, raw water transmission main, six up(low-solids
contact clarifiers, twelve filters, chlorine disinfection, clearwell reservoir, high service pumping station, and sludge handling
facilities. Expansion of this plant has been planned and divided into several phases Design and construction efforts
currently under way will bring the plant into compliance with the Safe Drinking Water Act and expand plant design
capacity to 100 mgd. These improvements should be completed in 1994.

Construction of Water Treatment Plant No. 4 will add incremental initial capacity of up to 60 million gallons per day with
an intake structure rated at 150 million gallons per day. Based on revised growth projections, the City anticipates that
construction of Water Treatment Plant No. 4 will not be started before the year 2000. $104 million of bonds have been
authorized for this project based on an earlier schedule pursuant to which the plant would have been already under
construction. Additional costs incurred due to the revised timing are anticipated to be funded with capital recovery fees.

Water Conservation Plan

The Water and Wastewater Utility developed a water conservation plan for emergency purposes in the early 1980's after
experiencing an equipment failure in the distribution system during a high summer demand period. Although the
problems were short lived, they had sufficient impact to cause the development of a plan for any potential future problems.
The plan is designed to educate customers to use water effectively and to reduce the peak demands on the Water and
Wastewater Utility. The water conservation plan, which is in effect from May 1 to September 30 of each year, has four
stages, one voluntary and three more restrictive mandatory stages. The plan is presently designed to shift from voluntary
to mandatorystages when daily pumpage exceeds a specific limit established by the City Manager which relates to treatment
capacity for three consecutive days. If higher levels of pumpage should occur, the plan would move to one of the more
restrictive mandatory levels. Currently, the treatment facilities have a rated capacity of 225 mgd. No mandatory water
restrictions have been required since the summer of 1986. Inclining block rates to be implemented April 1, 1994 are
designed to promote water conservation by Single Family Residential Customers.

A-19

P-NA01031
483



Water Storage and Pumping Facilities

In addition to the water treatment plants, the Water and Wastewater Utility owns and operates the following storage

facilities and major water pump stations:

Total
Capacity Firm Capacity

Name (millions of gallons) (gallons per minute)

North Svstem
Anderson Mill 3 (1)
East Austin 12 37,700

Forest Ridge 3 5,000

Four Points 7 ground
1 elevated 5,700

Guilford Cove .275 600

Highland Park 2 1,000

Howard Lane 20 (1)

Jollyville 11 54,000

Martin Hill 34 (1)
North Austin 10 65,600

Pond Springs 3 (1)
Spicewood Springs 10 59,000

South System
Center Street 8 31,400

Davis Lane 20 36,500

Eberhart 1.5 11,500

La Crosse 2 (1)
Leuthan Lane 3 8W

Loop 360 .439 1,200
Oak Hill Pump (2) 250

Oak Hill Reservoir 1 (1)
Pilot Knob 10 (1)
Slaughter Lane 6 15,000

Travis Country (2) 1,800

Westlake Drive .01 200

Lost Creek (2) 2,000

(1) Storage only, no pumps.
(2) Pumps only, no reservoir.

Source: City's Water and Wastewater Utility.

A-20

P-NA01032
484



Historical Water Pumpage

The following table summarizes historical demand and maximum day water pumpage from fiscal 1984 through fiscal 1993:

Maximum
Fiscal Total Pumpage Percent Day Pumpage
Year (millions of gallons) Change (millions of allons)
1984 35,071 19.9 154
1985 35,398 0.9 168
1986 36,574 3.3 179
1987 34,017 (7.0) 177
1988 36,332 6.8 162
1989 38,300 5.4 178
1990 38,311 - 177
1991 36,126 (5.7) 161
1992 36,984 2.4 169
1993 39,824 7.7 189

Source: City's Water and Wastewater Utility.

Projected Water Pumpage

The following table, based on actual operating experience, summarizes the peak day and total annual water pumpage
requirements projected by the City:

Maximum
Fiscal Total Pumpage Day Pumpage
Year (millions of gallons) (millions of gallons)
1994 39,609 190
1995 40,514 195
1996 41,557 201
1997 42,716 206
1998 43,973 211
1999 45,111 217
2000 46,089 223
2001 47,072 229
2002 47,923 235
2003 48,948 241

The capacity of the system is expected to be increased from 225 mgd to 260 mgd by 1995.

Source: City's Water and Wastewater Utility.

A-21

P-NA01033
485



^7

Analysis of Water Bills
Fiscal Year Ended September 30

1993 1992 1991 1990 1989

Average Monthly Bill Per Customer
Urban $ 36.90 $ 40.79 $ 41.05 $ 45.40 $ 41.93

Rural 48.17 43.66 45.26 49.26 51.27

City Departments 231.73 255.51 259.30 349.76 354.09

Average Monthly Bill -
Above Consumers 38.50 41.76 42.19 46.59 43.61

Sales to Other Water Utilities 10,630.93 10,598.18 9,767.70 15,431.98 15,565.46

Average Monthly Bill -
All Consumers 42.62 45.20 45.75 51.46 48.51

Average Monthly Usage In 1,000 Gallons
Urban 17.40 16.42 18.68 19.18 18.65